
No. Item # Description Drawings Qty

1 S30 Bottom tube for 4ft extension 2

2 P3 Bottom support bracket 2

3 P4 Mounting plate 2

4 B640 Hex bolt M6x40 10

5 W6 Washer M6 10

6 N6 Lock nut M6 10+1

7 P1 Brace 1

2 4 EFT FT XTENSION KIT/

16ft

Log Rack not included

10ft  or 12ft

Part list for 4ft extension kit for 12,16,20ft

Log Rack not included

# 23300  25100 instructions

11 13   Rev 300 1- . - Page 1

No. Item # Description Drawings Qty

1 S29 Bottom tube for 2ft extension 2

2 P3 Bottom support bracket 2

3 P4 Mounting plate 2

4 B640 Hex bolt M6x40 10

5 W6 Washer M6 10

6 N6 Lock nut M6 10+1

7 P1 Brace 1

Part list for 2ft extension kit for 10ft

#53

20ft

16ft

Log Rack not included

10ft  or 12ft

20ft

Log Rack not included

Log Rack not included



Page 2

Figure 1

4

4

1

2

3

5

6

5

6

Figure 2

Figure 3

Figure 5

Figure 4

4

7
1

14

5
6

5

6

Additional Assembly Instructions to extend the wood rack to 10,12, 16, 20 ft

10ft or 12ft

16ft or 20ft

# 23300  25100 instructions

11 13   Rev 300 1- . -


